HITACHI BRAD NAILER Model NT 50AD

—

L

M,

w
oo

A CAUTION

= Prior to di bly/ bly, ensure without IMPORTANT - To assure product SAFETY and

fail that the air hose is disconnected from the tool! RELIABILITY, repairs, maintenance or adjustments
(while keeping your finger away from the trigger), should be performed by HITACHI Service Centers or
and that the compressed air is completely other qualified service crganizations. Aiways use

1 NT 50AD discharged from the tool). HITACHI replacement parts. 4-95



HITACHI BRAD NAILER Model NT 50AD

TIGHTENING TORQUE :

o M5 HEX. SOCKET HD. BOLT. 85+ 5( 6.1+ 0.4) kgf — cm(fb — Ib)

o M4 HEX. SOCKET HD. BOLT 45+ 3( 3.2+*0.2) kgf — cm(fb — Ib)

o M4 NYLOCK HEX. SOCKET HD. BOLTesseeecees 45+ 3 ( 3.2 * 0.2) kgf — cm(fb — Ib)

o M4 NYLOCK BOLT 35+ 7 ( 2.5 % 0.5) kgf — cm(fb — Ib)

o VALVE BUSHING (A) 100 £ 10 ( 7.2 £ 0.7) kgf — em(fb — Ib)

o CAP 250 + 50 (18.0 *+ 3.6) kgt — cm(fb — Ib)
ITEM PART NO. SUPPLY ITEM PART NO. SUPPLY
NO. NO. USED DESCRIPTION aTY NO. NO. USED DESCRIPTION aTyY
1 880 — 191 1 TOP COVER 38 880 — 901 1 TRIGGER PIECE
2 878 - 115 4 HEX. SOCKET HD. 37 880 — 800 1 TRIGGER

BOLT M5 x 28 38 949 — 538 1 ROLLPIND3 x 25 10
3 880 — 907 1 EXHAUST COVER 39 949 - 658 2 HEX. SOCKET HD. BOLT
4 880 — 196 1 GASKET (A) M5 X 18 10
5 880 — 190 1 HEAD VALVE SPRING 40 880 — 541 1 GUIDE PLATE (B)
8 878 — 800 1 HEAD VALVE O — RING 41 949 - 813 3 HEX. SOCKET HD. BOLT
7 880 - 410 1 HEAD VALVE (A) M4 X 12 10
8 880 — 548 1 PISTON RING 42 880 - 917 1 BLADE GUIDE
9 880 — 195 1 PISTON O — RING 43 880 214 1 NAIL PLATE
10 880 - 911 1 PISTON 44 949 — 859 2 ROLLPIND2 X 8 10
11 880 — 188 1 CYLINDER PACKING 45 880 - 915 1 MAGAZINE (A)
12 880 — 187 1 CYLINDER WASHER (A) 468 880 — 017 1 WRENCH HOLDER
13 986 - 374 1 O - RING (P — 32) 47 880 -—015 1 MAGAZINE STOPPER
14 880 — 908 1 CYLINDER 48 880 — 018 1 STAY
15 880 — 909 1 PISTON BUMPER 49 877 - 3T 1 NYLON NUT M5
18 880 —910 1 BUMPER PIECE 50 880 — 210 1 ROLLPIN D2 X 4
17 880 — 450 1 WARNING LABEL 51 880 — 032 1 HEX. SOCKET HD. BOLT M4 X 22
18 880 — 908 1 BODY ASSY 52 880 — 904 1 SLEEVE
19 1 NAME PLATE 53 880 — 803 1 PUSH LEVER
20 880 — 874 1 SPRING GUIDE 54 949 — 8N 1 HEX. SOCKET HD. BOLT
21 880 — 914 1 SPRING M4 x8 10
22 880 - 219 1 HEX. SOCKET HD. BOLT 55 880 — 905 1 GUIDE PLATE (A)
(W/FLANGE) M5 x 18 56 880 — 029 1 PLATE NUT M4
23 880 — 408 1 GRIP TAPE 57 880 — 218 1 NAIL FEEDER
24 880 — 407 2 TAPE 58 880 — 011 1 FEED SPRING
25 880 — 183 1 O — RING (1. D 37. 2) 59 880 - 916 1 MAGAZINE (B}
268 880 — 379 1 CAP 60 880 — 218 1 PLATE (B)
27  872-035 1 DUST CAP 61 878 — 614 1 NYLOCK HEX. SOCKET
28 873 -093 1 O — RING (1AP — 3) HD. BOLT M4 x 8
20 880 -913 1 VALVE BUSHING (B) 82 880 — 217 1 PLATE (A)
30 877 -704 1 PLUNGER SPRING 63 880 — 566 2 NYLOCK BOLT M4 x 6
31 880 — 567 1 PLUNGER 501 943 — 277 1 HEX. BAR WRENCH 3MM
32 878 - 807 1 PLUNGER O — RING 502 944 — 458 1 HEX. BAR WRENCH 4MM
33 875 — 838 1 O - RING (S — 12) 503 875 — 789 1 EYE PROTECTER
34 880 — 912 1 VALVE BUSHING (A) 504 880 — 880 1 CASE
1

35 880 — 902 TRIGGER SPRING

2 NT SO0AD 4-95



